
   

  
 

   
  Delaware County Regional 

Sewer District  
 
Sanitary Sewer Master Plan  
 
 
 
Technical Memorandum #3 – Existing 
Service Area, Infrastructure 
Condition/Capacity, Rehabilitation 
Alternatives, and Operations Summary 
 
 
January 25, 2017 

 
 

  

   

 
 



  

 
  

2 
 



  

Contents 
1.0 Executive Summary ..................................................................................................... 1 

1.1 Olentangy Environmental Control Center (OECC) ....................................................... 1 

1.2 Alum Creek Water Reclamation Facility (ACWRF) ....................................................... 3 

1.3 Pump Stations ............................................................................................................. 4 
[...]
In addition to the PLC 5 Series, the plant has some Allen Bradley SLC 500 Series 
modular programmable controllers which are primarily associated with packaged 
equipment.  

Although many of the individual products within the family have been discontinued, many 
components are still available including the higher-level processors and most of the 
offering of I/O modules.  All the components which are still available are considered 
“Active Mature” by AB which means they are currently fully supported but a newer 
product exists and the manufacturer will eventually discontinue the product line.  

Control Panels 
The physical condition of the PLC control panels at the facility is good and better than 
expected considering the equipment age.  Most panels appear to have been selected 
with ratings that are compatible with the environment in which they are located—there 
does not appear to be damage due to corrosion, leaks, poor cabinet sealing, or animals. 

36 
 



  

Although the master planning focused primarily on the control system infrastructure 
(field-located instruments and panels were not generally assessed), the planning team 
received input from plant staff regarding poor condition of the aeration tank mixer control 
panels.  Components within the panels frequently break down and the plant has 
maintained limited operation by salvaging parts from out-of-service mixer panels.  It is 
possible that exposure to high outdoor temperatures and temperature cycling may be 
limiting the life span of the failing components. 

Supervisory Control and Data Acquisition System (SCADA) 
The plant SCADA system is based on the General Electric iFix human-machine interface 
software family running on workstation-class Dell personal computers. 

Consistent with the relatively short lifecycle of software and PCs, the SCADA system 
has been upgraded, most recently in approximately 2010.  The operating system is 
Microsoft Windows 7 with Service Pack 1, which is the latest version supported with the 
current version of iFix installed.  The iFix software version is 5.0.  As of June 2016, the 
current shipping 7version of the GE iFix product line is 5.8.  Microsoft defines two levels 
of support for their operating system products:  Mainstream Support and Extended 
Support.  Microsoft Mainstream Support ended on January 13, 2015 for Microsoft 
Windows 7.  Extended Support for Windows 7 ends January 14, 2020.  It is not 
uncommon for process control system software to lag behind in terms of being 
compatible with the newest operating system available.  As the PCs running the SCADA 
software age and fail, it will eventually become more difficult to find replacement 
computers compatible with Windows 7. 

Interviews conducted with District staff indicate the custom-developed PLC programs 
and SCADA application generally meet the needs of the process and staff.  Most critical 
equipment and process instrumentation status is displayed, stored historically, and 
available for trending.  The SCADA alarm system is sufficient and generally free of 
nuisance alarms.  The plant staff is distracted at times by nuisance alarms associated 
with equipment that is out of service.  Although this is a typical complaint of plant staff 
most SCADA software provides features and tools that allow operators to suppress or 
shelve alarms for long periods of times when the alarms are not applicable.  Since the 
plant is staffed 24/7 and diligently monitored, there is not paging, text message, or 
similar remote alarm delivery mechanism in place. 

Plant staff did indicate one area of deficiency in terms of monitoring, where the status 
(running/stopped, alarms) of equipment is not available, specifically for filter wash water, 
non-potable, and post-aeration systems. 

Control System Network 
The plant-wide Ethernet network connects the PLCs to the SCADA network for 
monitoring.  The existing network consists of fiberoptic and copper Ethernet cabling, 
media converters, and ethernet switches.  The network topology represents a daisy-
chained configuration. Nearly none of the permanent cabling is labeled, which can make 
network troubleshooting extremely difficult during a failure. 

37 
 



  

Although the Ethernet media converters and switches are of varying age and condition, 
replacement components are inexpensive and readily available from a variety of 
sources.  At one point in time, the process control system and County business system 
networks were interconnected.  Although this connectivity facilitated support in times of 
need, the unsecured and “always-on” nature of the connectivity substantially increased 
the security risk of the process control system in terms of both intentionally malicious 
outside attacks and inadvertent internal configuration mishaps.  Following a significant 
process network outage a few years ago, the networks have since been separated. 

In addition to the Ethernet network, the PLC 5 and SLC 500 systems utilize two 
proprietary networks for linking remote I/O racks (AB Remote I/O) and for PLC-to-PLC 
communications (Data Highway Plus).  Although the technology is very mature, there 
are known issues associated with the cabling or connectivity.  Once the plant upgrades 
SLC and PLC 5 systems the networks are no longer required. 

Control System Power Reliability 
All PLC control panels, network switches, and SCADA PCs appear to be powered by 
uninterruptible power supplies to provide backup power during short power outages.  
Providing backup power for PLC systems is a good practice to prevent PLCs from losing 
their program or data during a power outage. 

PLC memory is backed up with a battery in the CPU module and the battery is regularly 
maintained by plant staff.  The PLCs also have memory backup via EEPROM modules, 
but this has limited usefulness as the backup procedure is not automatic and is 
infrequently performed (it is necessary to place the processor in programming mode 
which shuts down the process). 

It is not known whether the UPS also provides a degree of backup power for process 
instrumentation. 

The ages of the UPS batteries are unknown.  If the UPS batteries are original, they are 
very likely in need of replacement. 

Control System Maintenance and Support Services 
Currently, the District relies on control system support services from SCI located in 
Kensington, Ohio, to provide troubleshooting, upgrades, and other system modifications.  
Both plant control systems were originally programmed by SCI and thus the consultant is 
very familiar with the systems.  

SCI is a small firm that is owned and operated by two control system engineers.   

Minor issues and planned work and upgrades are performed when they can be 
conveniently scheduled for SCI and the District. 

The District has a support contract in place to provide priority support and after-hours 
support in the event of an emergency.  Depending on the nature of the emergency, SCI 
is typically on-site the day after being called for support but generally within 48 hours. 

38 
 



  

SCI has identified a timeline of approximately 10 years for closing their operations. 

Due to the separation of the networking and lack of a separate VPN (virtual private 
network) setup for the process control network, much troubleshooting and all changes 
must be made on-site. 

Neither the plant not the District has directly employed staff capable of troubleshooting 
and supporting the more sophisticated aspects of the system such as PLC and SCADA 
system software changes and troubleshooting. 

Disaster Recovery Preparation 
The District does not have a formal disaster-recovery plan in place that addresses the 
process control system.  Such a plan would typically involves formally identifying 
disaster risks, assembling important system documentation and original program files 
(PLC, SCADA), and identifying key personnel, roles, and procedures that may be called 
upon to restore the process control system to operation in the event of a disaster.  

SCI maintains backups of the automation program files on behalf of the District.  The 
District does not currently maintain copies on-site or at an off-site County facility for the 
purposes of disaster recovery. 

Not as significant as PLC and SCADA automation program files, the alarm history and 
process data is not backed up in any way (with the exception of certain information that 
is duplicated between the redundant SCADA servers).  Although alarm history tends to 
be less valuable over time, the process data is extremely valuable when looking for flow 
and treatment patterns over time.  This kind of data can be useful for troubleshooting the 
treatment system and planning/engineering type activities for the facility. 

Documentation 
The plant has access to automation system documentation but the documentation is 
original and thus likely very much out of date.  The ControlLogix upgrades that have 
been performed were not provided with documentation.  Typical documentation for the 
control system includes control panel shop drawings, wiring diagrams showing all I/O 
connecting to the PLCs, network diagrams, and PLC program printouts. 

  

39 
 



  

4.2 Alum Creek Water Reclamation Facility 
The Alum Creek Water Reclamation Facility (ACWRF) was commissioned in 2002 and 
was designed for an average flow of 10 MGD and a peak flow of 30 MGD. Treatment 
processes employed by ACWRF include raw sewage pumping, mechanical bar 
screening, activated sludge aeration, final clarification, tertiary filtration, UV disinfection, 
post-aeration, aerobic digestion, and sludge thickening. 

4.2.1 Wastewater Characteristics, Flows, and Pollutant Loads 
This characterization is based on the review of historical information listed below. Table 
17 summarizes pertinent data obtained during this review. 

• ACWRF Operations and Maintenance Manual (June 2003) 

• OEPA reporting forms for ACWRF from April 1, 2013 through December 31, 2014. 

• ACWRF operating data from September 14, 2012 through May 29, 2015. 

• USEPA Enforcement and Compliance History Online (ECHO) facility report. 

  

40 
 



  

 

Key findings are summarized as follows: 

• As of March 31, 2016, ACWRF is not in significant non-compliance (SNC) or 
reportable non-compliance (RNC) with NDPES permit limits according to EPAs 
ECHO. However, 1 of the past 12 quarters was considered non-compliant based on 
a single-event violation but was not considered to be in SNC or RNC. The quarter of 
non-compliance was quarter 4 of 2014 and was caused by effluent CBOD5 and TSS 
concentrations exceeding permit limits. No formal enforcement actions (i.e., 
administrative orders, civil/judicial litigation) in the past 5 years have occurred. The 
District has received 3 informal enforcement actions in the past 5 years (2 letters of 
violation/warning, 1 notice of violation). The last informal enforcement action 
occurred on June 23, 2014. It should be noted that the compliance status for quarter 
2 of 2016 is still in progress. 

• ACWRF plant effluent flows were used as the basis for this analysis. Per District 
staff, the raw sewage influent flow meter is not accurate. To estimate influent flows, 
average and peak effluent flows were multiplied by a factor of 1.1 to estimate 
average and peak influent flows. This factor is a rule of thumb value that accounts for 
plant recycle streams. Therefore, current average flow is approximately 5.3 MGD 

Table 17 - Alum Creek WRF Operating Data Summary 

Description 
Influent Effluent 

Units Design 
Criteria 

Current 
Conditions 

NPDES Limit 
(Monthly) 

Current 
Conditions 

Average Flow 10 5.31 10 4.8 MGD 

Peak Flow 30 262 - 10.8 MGD 

Dissolved Oxygen - - 7.0 (summer) 
6.0 (winter) 

9.58 avg 
7.6 min mg/L 

Total Suspended Solids - 224 avg 
552 peak 12 4.33 avg 

209 peak mg/L 

Nitrogen-Ammonia - - 3.0 (winter) 
1.0 (summer) 

0.23 avg 
1.67 peak mg/L 

Nitrate + Nitrite - - - 14.3 avg 
19.8 peak mg/L 

Phosphorus - - - 3.2 avg 
5.6 peak mg/L 

5-day Carbonaceous 
Biochemical Oxygen 

Demand 

167 avg 
232 peak 

208 avg 
368 peak 10 2.39 avg 

69.8 peak mg/L 

E. Coli - - 126 18.9 avg 
1,299 peak #/100mL 

1Assumes 10% recycle for non-potable uses 
2June 23, 2016 wet weather event 
”-“ = not monitored/available 

41 
 



  

and current peak flow is approximately 11.8 MGD which are lower than design 
values. Under average conditions, ACWRF is estimated to be operating within 47% 
of its rated average design flow and within 60% of its rated design peak flow. It 
should be noted that during a wet weather event that occurred on June 23, 2016, the 
raw sewage influent flow meter reading did reach approximately 26 MGD, or 87% of 
ACWRF’s peak flow rating. 

• Dissolved oxygen (DO) concentrations routinely exceed the minimum permit 
requirement. The average DO concentration over the review period was 7.38 mg/L. 
Refer to Figure 8 for effluent DO concentrations. 

Figure 8 - ACWRF Effluent DO Concentrations 

 

  

42 
 



  

• The average influent TSS concentration is 224 mg/L. Design criteria for influent TSS 
is not known. Effluent TSS concentrations demonstrate consistent and sufficient 
removal with a 30-point moving average that routinely trends below NPDES permit 
limits. The average TSS concentration over the review period was 4.33 mg/L. Refer 
to Figure 9 for effluent TSS concentrations. 

Figure 9 - ACWRF Effluent TSS Concentrations 

 

  

43 
 



  

• Over the review period, the average effluent NH3-N concentration was 0.23 mg/L, 
which indicates sufficient nitrification is occurring. Occasionally, the effluent NH3-N 
concentrations exceeded 1 mg/L which suggests incomplete nitrification, however, 
they remained within permit limits. Incomplete nitrification can be the result of a 
process upset in the aeration tanks or final clarifiers. There are several potential 
causes of incomplete nitrification in the aeration tanks including insufficient SRT, low 
DO concentrations, and insufficient alkalinity. Ammonia can also be re-released by 
the death and breaking apart of aerobic bacteria when exposed to an environment 
lacking oxygen for a period of time in the final clarifiers. Refer to Figure 10 for 
effluent NH3-N concentrations. 

Figure 10 - ACWRF Effluent NH3-N Concentrations 

 

  

44 
 



  

• ACWRF currently does not have a NO3 + NO2 limit. The average NO3 + NO2 
concentration over the review period was 14.3 mg/L. In the event that NO3 + NO2 

limits are enacted, ACWRF will need to denitrify in the aeration process. A project 
currently in progress will enhance ACWRF’s ability to denitrify by providing new 
mixers and restoring the ability to control DO concentrations throughout the aeration 
basins with new valves. Refer to Figure 11 for effluent NO3 + NO2 concentrations. 

Figure 11 - ACWRF Effluent NO3 + NO2 Concentrations 

 

  

45 
 



  

• ACWRF currently does not have a phosphorus limit. The average phosphorus 
concentration over the review period was 3.2 mg/L. ACWRF is equipped with a ferric 
chloride feed system that can be used for phosphorus removal if needed. This 
system is currently not in use. The feed system injects chemical to the effluent end of 
the aeration tanks to remove phosphorus.  Refer to Figure 12 for effluent phosphorus 
concentrations. 

Figure 12 - ACWRF Effluent Phosphorus Concentrations 

 

  

46 
 



  

• The average influent CBOD5 concentration is approximately 25% greater than the 
design assumptions. Effluent CBOD5 concentrations demonstrate consistent and 
sufficient removal with a 30-point moving average that routinely trends below NPDES 
permit limits. The average effluent CBOD5 concentration over the review period was 
2.39 mg/L. Refer to Figure 13 for effluent CBOD5 concentrations. 

Figure 13 - ACWRF Effluent CBOD5 Concentrations 

 

  

47 
 



  

• Reported effluent E. Coli, measured in colony-forming units, demonstrates sufficient 
inactivation by the UV disinfection process. The average E. Coli colony-forming units 
[...]
by a finger rake and deposited on a screw conveyor where they are transported to a 
washer/compactor. Washed and compacted screenings are then bagged by an 
automatic bagging system and deposited into a container prior to final disposal. An 
adjacent chemical handling and odor control area is attached to the Pre-Treatment 
Building to control foul air. Odor control for the Pre-Treatment Building is accomplished 
by sending the foul air to the aeration blowers as intake air.  Major process equipment 
for the pre-treatment process is included in Table 18. 

Table 18 - ACWRF Pre-Treatment Process Equipment 
Equipment Quantity Features 

Mechanical Bar Screens 2 15 MGD, ea., 0.25” clear spacing 
Bypass Bar Rack 1 1” clear spacing 

Odor Control Scrubber 1 7,100 CFM 
Foul Air Fan 1 7,100 CFM @ 10” w.c. 

Condition Assessment 

Raw Sewage Screening 
• An opening in the screen room operating floor was provided to install the screen 

influent slide gates upstream of the screens. A portion of this opening remains open 
without grating or safety guardrail to prevent falling through. 

• Grit accumulation was noted in the influent channel of screen 2. The District should 
monitor this accumulation due to the operational and maintenance challenges grit 
imposes on treatment processes. 

• Evidence of surface oxidation on piping. Raw sewage has the ability to produce 
hydrogen sulfide gas which is corrosive to numerous materials. The District should 
continue to monitor this oxidation and check for failure of the substrate. 

• The raw influent sample pump is not installed in the sample room. A portion of the 
pump intake line remains in the floor and wobbles within the floor penetration. This 
wobbling is caused by the passing of raw sewage beneath. Foam insulation spray 
was applied around the floor opening but it does not appear to form a sufficient seal. 
Hydrogen sulfide gas from the raw sewage may enter this room and degrade 
equipment and electrical conduit.  

• During visual observations of downstream treatment processes, debris accumulation 
on cables, pipes, and valve stems was observed. The extent of this accumulation is 
considered minor and not indicative of a large scale issue. The District is encouraged 
to monitor this accumulation. 

50 
 



  

Odor Control 
• According to District staff, the odor control scrubber system, which is designed to 

treat foul air containing hydrogen sulfide through chemical application, has not been 
put in service since the completion of plant construction due to unidentified 
operational problems.  

• The Odor Control Room contains equipment that handles odorous air containing 
hydrogen sulfide, a flammable gas in sufficient concentrations. This room has a 
National Electrical Classification (NEC) of ‘declassified’ except for within a 3 foot 
buffer area around possible leakage sources (i.e. dampers, flanges, fans, odor-
control vessels, etc.). This buffer area carries a class 1, division 2 classification 
according to NEC. Duct heater DH1-PR, which is located within this buffer area, was 
observed to have an open flame which may ignite hydrogen sulfide in the event of a 
leak. Potential corrective actions include reconfiguring the duct work to move DH1-
PR outside of this buffer zone or replacing DH1-PR with a unit suitable for use in 
class 1, division 2 spaces. 

• The exterior chemical filling station was noted as having no spill prevention or 
control. An accidental release of chemical would overwhelm the fill station and spill 
out on to the nearby drive. According to District staff, this fill station is not used. 

Capacity Assessment 
ACWRF has two mechanical screens, each with a manufacturer rated capacity of 15 
MGD. A redundant bar rack with a capacity of up to 30 MGD is provided should one of 
the mechanical screens be taken out of service. With two mechanical screens in service, 
the screening process has a capacity of 30 MGD. With one mechanical screen out of 
service, the screening process capacity remains at 30 MGD.  

4.2.5 Aeration 
Screened raw sewage enters the basement of the Blower Building via two 30 inch pipes 
where it is then split between the six aeration tanks. Six pinch valves regulate the flow of 
influent raw sewage to each aeration tank prior to introducing RAS. RAS is pumped 
directly in to each aeration tank’s raw sewage influent pipe to form mixed liquor prior to 
discharge into an aeration tank. 

The aeration tanks are typically operated in a conventional plug flow mode with all mixed 
liquor being discharged at the head of the aeration tank. Piping and valving for step feed 
and sludge re-aeration modes are also provided for but are not typically used. Foul air 
from the odor control process is also ducted into the intake line for the blowers.  Major 
process equipment for the aeration process is included in Table 19. 

  

51 
 



  

Table 19 - ACWRF Aeration Process Equipment 
Equipment Quantity Features 

Aeration Basins 6 6 trains with 3 basins in each train. Each basin is 119’ L x 27’ W x 
15.17’ SWD. 

Centrifugal Blowers 
1-4 4 7,850 SCFM @ 9 PSIG, 450 HP 

Centrifugal Blowers 
5-6 2 3,925 SCFM @ 9 PSIG, 250 HP 

Condition Assessment 

Aeration Tanks 
• Surface oxidation was observed on globe valves and on the exposed raw sewage 

and mixed liquor distribution piping. This oxidation has led to protective coating 
failure in some locations. These observations apply to globe valves in all aeration 
tanks and for distribution piping installed in aeration tanks 1 through 3. During the 
time of inspection, aeration tanks 1 through 3 were offline and drained.  

• Aeration basins 4B and 5B have a rolling water surface. This may be caused by air 
pockets trapped under the cantilevered walkway/pipe chase.  These likely results in 
reduced tank freeboards and minor unevenness in air distribution. 

• Exposed mixer power cables and guiderails show signs of debris accumulation. 

• According to District staff, the existing tank mixers are suffering from reliability issues 
and replacement parts are not available from the manufacturer due to the limited 
production run of the mixer model used by the District. 

• Grit accumulation noted in aeration tanks 1 through 3. The accumulation of grit in 
aeration tanks is not only a labor intensive and time consuming process; the 
accumulated grit may interfere with oxygen transfer of the diffusers, resulting in 
decreased treatment efficiency. 

• The globe valves on the diffuser drop legs are unreliable, and have even failed in 
some locations. This inhibits the District’s ability to control DO concentrations 
throughout the aeration tanks, decreasing treatment effectiveness.  

Centrifugal Blowers 
• The centrifugal blowers are known by District staff to have insufficient turndown 

capabilities. The District has entered into an agreement with a consultant to analyze 
the centrifugal blowers and identify replacement alternatives.  

Capacity Assessment 
This capacity assessment will be based on the aeration system’s ability to deliver the 
required air to meet the oxygen demand exerted by the oxidation of both CBOD5 and 
TKN while maintaining a DO concentration of 2.0 mg/L in the aeration tanks. District staff 

52 
 



  

do not measure influent TKN concentrations, therefore, this analysis used the peak TKN 
concentration shown in the ACWRF’s Operation and Maintenance Manual (June 2003). 
Parameters used in this evaluation are summarized in Table 20. 

Table 20 - ACWRF Aeration Process Data 
Parameter Units Value 

Peak CBOD5 mg/L 345 
Peak TKN1 mg/L 37 

Alpha Unit less 0.5 
Beta Unit less 0.95 

Temperature deg-C 21 
SOTE % 20 

1 June 2003 Operation and Maintenance Manual 

A description of the derivation of air delivery requirements for the aeration process was 
provided in Section 4.1.5 and will not be reproduced here. Based on the process 
parameters listed in Table 20, ACWRF has sufficient blower capacity to treat 
approximately 15.1 MGD when using all available blowers under current conditions. With 
one blower out of service, the available air supply limits the maximum flow to 12.1 MGD. 
These values are lower than the peak design capacity of 30 MGD for ACWRF. It should 
be noted that recorded peak CBOD5 during the review period was found to be nearly 
50% greater than design criteria. Without measured TKN concentrations, a similar 
comparison could not be made. 

A technical memorandum of findings from the ACWRF filter upgrade project study was 
completed in 2015. The memorandum proposed improvements to the aeration process 
to enhance the settling characteristics of the mixed liquor to reduce solids loading to the 
tertiary filtration process. These improvements included replacement globe valves and 
anoxic zone mixers. Globe valves on the diffuser drop legs will be replaced with new 
units to increase control of DO concentrations in different sections in the aeration tanks. 
New mixers will also be installed to enhance mixing in anoxic zones. In addition to 
increasing the settling properties of the mixed liquor, these improvements will increase 
treatment performance in the aeration process. 

4.2.6 Final Clarification 
The Clarifier Splitter Box receives mixed liquor from the upstream aeration process 
through two 48 inch diameter pipes. The splitter box is separated into two halves with 
each half supplying flow to two clarifiers. The splitter box may be operated as a single 
chamber although this not typically done. Manually controlled weir gates are provided to 
split flow to each clarifier. The final clarifiers are 135 feet in diameter and feature organ 
pipe draft tube sludge collection mechanisms, flocculating influent well, and scum 
collection. Scum is collected and deposited into a trough for transport to a scum well 
where two scum pumps pump to the aerobic digestion process. Major process 
equipment for the final clarification process is shown in Table 21. 

53 
 



  

Table 21 - ACWRF Final Clarification Process Equipment 
Equipment Quantity Features 

Clarifiers 4 135’ dia x 15’ SWD 
V-notch weirs, ea. 810 Crest el. 908.50 

RAS Pumps 7 2,315 GPM @ 33’ TDH, 30 HP 
WAS Pumps 4 500 GPM @ 40’ TDH, 15 HP 
Scum Pumps 2 500 GPM @ 45’ TDH, 15 HP 

 

Condition Assessment 

Final Clarifiers 
• Debris accumulation was observed within the influent flocculation wells. 

• Lip of flocculating influent well was submerged which is not typical. 

RAS/WAS/Scum Pumping 
• Scum pumps 1 and 2, WAS pumps 1 and 2 were placed in extended storage. WAS 

pumping is handled by the RAS pumps by manipulating valves on the common 
discharge header. 

• RAS pumps 2, 6, and 7 were noted as requiring repair by District staff.  

Capacity Assessment 
The capacity of ACWRF’s final clarification process will be based on surface overflow 
rate SOR, SLR, and WLR for a nitrifying plant using chemical addition for phosphorus 
removal. While ACWRF does not currently apply ferric chloride for phosphorus removal, 
this assessment will assume that this system is operational due to expected future 
phosphorus limits. RAS flows were assumed to equal 75% of ACWRF’s design average 
flow. Process parameters used in this analysis are summarized in Table 22. 

Table 22 - OECC South Final Clarification Process Data 
Parameter Units Value 

Average MLSS mg/L 2,694.94 
Maximum RAS Flow MGD 7.5 

 
Based on these process parameters, ACWRF final clarification has sufficient capacity to 
treat approximately 48.6 MGD with all tanks in service under current conditions. Process 
capacity is limited by WLR. 
 
The 2015 filter upgrade technical memorandum also recommended that District staff 
operate a minimum of two final clarifiers and install TSS monitoring for the final clarifier 
effluent. Operating a minimum of two final clarifiers will increase the detention time and 
reduce solids loading to the tertiary filters during high flow events. Effluent TSS 
monitoring will allow the District to monitor final clarifier performance to optimize tertiary 
filter operation.   

54 
 



  

4.2.7 Tertiary Filtration 
Clarified effluent travels to the Tertiary Filter Building where eight automatic 
backwashing filters remove additional suspended matter.  The media filters are 
comprised of sand. Filtered solids are removed via backwashing by a filter carriage 
suspended from a traveling bridge that passes over the filter media. Major process 
equipment for the tertiary filtration process is shown in Table 23. 

Table 23 - ACWRF Tertiary Filtration Process Equipment 
Equipment Quantity Capacity 

Filter 8 48’ L x 12.5’ W 
Sand Media - 16” 

Backwash Pumps 8 (1 per filter) 208 GPM @ 16’ TDH 
Washwater Pumps 8 (1 per filter) 208 GPM @ 16’ TDH 
Prewash Pumps 8 (1 per filter) 50 GPM @ 15’ TDH 
Skimmer Pumps 8 (1 per filter) 50 GPM @ 10’ TDH 

 

Condition Assessment 

Filter Room 
• An inspection was performed during winter and summer months. During winter, the 

humidity in the filter room was high with condensation noted on various surfaces. 
During summer, the humidity was at tolerable levels and condensation was not 
observed. Plant staff should keep HVAC systems operational during all months to 
mitigate the deleterious effects of high humidity exposure to the equipment and 
architectural items contained within the facility. 

• Surface oxidation of ferrous materials was noted throughout the building. 

• With prolonged exposure to the high humidity, the condition of exposed architectural 
wood laminate will begin to deteriorate. 

Filters 
• According to District staff, filter 1 is non-operational as parts have been used from 

this filter to maintain the remaining 7 filters.  

• The baffling between the filter media cells is bent which may indicate excessive 
pressure buildup during backwash. 

• Uneven filter media depths within individual cells witnessed in inactive filters suggest 
media washout. 

• Floating material was noted in active filters. 

Capacity Assessment 
The capacity of ACWRF’s tertiary filtration process will be based on the filtration rate. 
According to 10SS, the filtration rate is not to exceed 5 gpm/sf under all conditions. 

55 
 



  

Because filter 1 is non-operational, this capacity assessment will consider 7 filters as 
opposed to 8.  Based on the filter dimensions shown in Table 23, ACWRF’s tertiary 
filtration has adequate capacity to treat approximately 30.2 MGD with 7 filters in service. 
With one filter out of service, the available capacity drops to 25.9 MGD. Restoring filter 1 
to service would increase capacity to 30.2 MGD with one filter out of service (7 online). 

The tertiary filters at ACWRF are known to have operational problems. During high 
flows, a portion of the filter influent is bypassed around the filters before recombining 
with filter effluent prior to flowing to the UV disinfection process. Bypassing is caused by 
excessive headloss through the filters resulting from these high flows. Excessive filter 
headloss also causes the filters to enter their backwash mode which is sustained until 
the high flow event ends. Excessive filter backwashing has the following negative 
impacts on ACWRF: 

• Reduction in hydraulic and treatment capacity resulting from recycling filter 
washwater to the head of the plant. 

• Increased energy consumption. 

• Accelerated media loss that ends up in upstream process tanks. 

The District initiated a filter upgrade study to evaluate replacement technologies to 
address these shortcomings. In 2015, a technical memorandum concluded that 
performance could be improved by reducing solids loading of the tertiary filters rather 
than installing new filters. To reduce solids loading, improvements to the aeration and 
final clarification processes were proposed. These improvements are targeted at 
producing mixed liquor with improved settling characteristics and providing sufficient 
detention time in the final clarifiers to mitigate TSS spikes during high flow events.  

Following the implementation of the aeration improvements, the District will evaluate 